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Applicant YUEQING RHI ELECTRIC CO.,LTD

Hbohk WRLAA SR T AL B B T X 1L 2%

Address YANDANG MOUNTAIN ROAD WENZHOU BRIDGE INDUSTRIAL ZONE,
YUEQING CITY ZHEJIANG, CHINA.
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The following sample(s) and sample information was/were submitted and identified by/on
the behalf of the client
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Sample No. Sample Name Sample Color
: aa. g, B
red. green. black
. W, REEY
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VC  ProteciianCover Dark blue. Shallow blue, transparent
H, LO#EY. i
3 .
white. Colorless transparent. yellow
FE LB H B 2016.11.11
Sample Received Date  Nov. 11, 2016
FE LRSI H BA 2016.11.11-2016.11.14
Testing Period Nov. 11, 2016 to Nov. 14, 2016
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Test Requested/Test Method/Test Result(s) Please refer to the following page(s).
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Centre Testing International (Ningbo) Co.,Ltd.  1-2F, Eastern Factory, No.76, Jinghua Road, High-Tech Zone, Ningbo, Zhejiang, China

Hotline: 400-6788-333  www.cti-cert.com  E-mail: info@cti-cert.com  Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com
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T B R MR 2 R, TR AE S AT (PY),  B8(Cd), K(Hg), 7~

MR (Cr(VI)), ZIREXIE(PBBs), %R —ZEk(PBDEs)HEAT M.

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd),
Mercury(Hg), Hexavalent Chromium(Cr(VI)), Polybrominated
Biphenyls(PBBs), Polybrominated Diphenyl Ethers(PBDEs) in the
submitted sample(s).
IR Test Method
i H N A WARFS A s
Tested Item(s) Test Method Measured Equipment(s)
Y Lead (Pb) IEC 62321-5:2013 Ed.1.0 ICP-OES
% Cadmium (Cd) IEC 62321-5:2013 Ed.1.0 ICP-OES
7K Mercury (Hg) IEC 62321-4:2013 Ed.1.0 ICP-OES
IEC 62321-7-1:2015
7NHrE& Hexavalent Chromium (Cr(VI)) UV-Vis
IEC 62321:2008 Ed.1 Annex C
% IR (PBBs)
IEC 62321-6:2015 GC-MS
Polybrominated Biphenyls (PBBs)
% IR 7Kl (PBDEs)
IEC 62321-6:2015 GC-MS
Polybrominated Diphenyl Ethers (PBDEs)
FINZE R Test Result(s)
gm 2011/65/EU
WRFH i FERBE | fEemE”
Tested Item(s) MDL Limit of Directive
1 2 3 2011/65/EU "'
Y Lead (Pb) N.D. N.D. N.D. 2 mg/kg 1000 mg/kg
% Cadmium (Cd) N.D. N.D. N.D. 2 mg/kg 100 mg/kg
7% Mercury (Hg) N.D. N.D. N.D. 2 mg/kg 1000 mg/kg
751 8% Hexavalent
U ND. | ND. | ND. 2 mg/kg 1000 mg/kg
Chromium (Cr(VI))
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S S o 2011/65/EU
WA H Result HAMRE "
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Tested Item(s) Limit of Directive
1 2 3 | mbL o
2011/65/EU
Z JRELZE Polybrominated Biphenyls(PBBs)
— ¥R Monobromobiphenyl N.D. | N.D. | N.D. | 5 mg/kg
TR Dibromobiphenyl N.D. | ND. | ND. | 5 mgkg
Z{REKZK Tribromobipheny] N.D. | ND. | ND. | 5 mgkg
VPRI Tetrabromobiphenyl N.D. | N.D. | N.D. | 5 mg/kg
FLIREXZR Pentabromobiphenyl N.D. | N.D. | N.D. | 5 mg/kg
v—— . 1000 mg/kg
ISR Hexabromobiphenyl N.D. | N.D. | N.D. | 5 mg/kg
L IREX IR Heptabromobiphenyl N.D. | ND. | ND. | 5mgkg
JUIRIER Octabromobiphenyl N.D. | ND. | ND. | 5 mgkg
JUIREXZR Nonabromobiphenyl N.D. | N.D. | N.D. | 5 mg/kg
TIREXZR Decabromobiphenyl N.D. | N.D. | N.D. | 5 mg/kg
% J& —ZKEF Polybrominated Diphenyl Ethers(PBDEs)
— R KTk Monobromodiphenyl ether | N.D. | N.D. | N.D. | 5 mg/kg
R 2K Dibromodiphenyl ether N.D. | ND. | ND. | 5mgkg
R K Tribromodiphenyl ether N.D. | N.D. | ND. | 5 mgkg
VU ¥R — KMk Tetrabromodiphenyl ether | N.D. | N.D. | N.D. | 5 mg/kg
F1IR KTk Pentabromodiphenyl ether | N.D. | N.D. | N.D. | 5 mg/kg
N . 1000 mg/kg
NIRRT Hexabromodiphenyl ether | N.D. | N.D. | N.D. | 5 mg/kg
¥R — KTk Heptabromodiphenyl ether | N.D. | N.D. | N.D. | 5 mg/kg
J\JR — K[ Octabromodiphenyl ether | N.D. | N.D. | N.D. | 5 mg/kg
JUB 2K Nonabromodiphenyl ether | N.D. | N.D. | N.D. | 5 mg/kg
R K1k Decabromodiphenyl ether | N.D. | N.D. | N.D. | 5 mg/kg
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PURARE G/ AR
Tested Sample/Part Description

1

£YE:

Remark:

TR % B AT € BB R B e e 2

Mixed test,green plastic,red plastic and black plasticVz

TR R T (VB2 € BB R R (B e 2

Mixed test,light blue plastic, blue plastic and dark blue plas‘[icv
RN, T €035 W MBI, 1 0 B JS R o € M

Mixed test,light blue plastic, blue plastic and dark blue plas‘[icv

2

2

xF TR, 68, KRR DTEEER.
VAREEFER, SHHERTREAR, WAL EARRIR S WA AL — P
BRI

-N.D.= Rt (D TIriER L R)

-mg/kg=ppm= H 7L —

VG A BRAE ST R AL

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
V2=As specified by client, the test was conducted by mixing several samples
together.The result(s) shown on this report may be different from the content
of any homogeneous material.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million

V1= The directive limits are for homogeneous materials.

TR FE Test Process
1.48/4% Pb/Cd

P
Weigh sample and placeit

TR 10 AR AR

Add digestion reagent

HER
Digest the sarrple

if1a wessel

FR# {1t amE B

B AR HiE

i

Fesidue

Dry Ashing/

FHICP-CES
i
Analyzed by
ICP-OES

Allali Fusion!
A cid D ssoluti o

EETFREE Filtrati on
Ivlalkce up with

deionized water

THTR

Solution
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2.5k Hg
FrEfFAET A S SR AR R TEIRE RO A
Weigh sarrpleand placeitina [ ——Aq  a 44 digestion reagent ::> Digest sarnple in 1ol orovwase
rod crowawe di gestion wessel digestion oven
t s
T iR <: Fesidue
Alkali Fusion/ o
L B/ Fry
HICP-0ES EEF TS Acid Dissalution Filtrati on
ST ¢ Make up with
Analyzed by deionized water
ICP-OES -
Solutiof
354 Chromium(VI)
FREF TR IY W A 00-95 TN 3 et
Weigh satnple and place Add digestion scluti 2 Heat at 00-95C for 3 b
it in 4 conical flask igestion solution eat at 90- ot 3 hors
v
AR VT pH {E i, it
- K1 Adjust the pH value f—
Add test solution of the sohution Cool and filter
W
B EHR pH{E REEFHES FR U Vis SR
Adjust the pH value — Ivlake up with —
of the solution delonized water finalyzed by UV-Vis

4.2 REEF /%2 1 — %K PBBs/PBDEs

HEHRTEET ABERER .
Weigh sample and place == Fxtracted with —
it in a thimble organic solvent Concentrate the esxtract
|
B GOME S4F AEERITE SRR E T
— Iulalee up with 1 Transfer the extract into a
Analyzed by GC-MS organic solvent volurmnetric flask
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*** End of Report ***
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The test report is effective only with both signature and specialized stamp. The result(s) shown in
this report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be

reproduced except in full.

Hotline: 400-6788-333  www.cti-cert.com  E-mail: info@cti-cert.com  Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com
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